SPRING 2014

OtFLOW

THE OFFICIAL PUBLICATION OF THE ATLANTIC CANADA WATER AND WASTEWATER ASSOCIATION

The Value of ALL Water

Halifax, Nova Scotia | October 19-22, 2014

INSIDE:

» 2013 Lloyd Douglas Scholarship Winners
* Battling Biofilms in AQging
Water Infrastructure

(o]
&
o
(]
E
[}
®
o
[
2
=
&
o
el
w1
[
wv
wv
[
o
=}
=}
©
c
k=
-}
©
o
(]
9]
E :
d=1
©
©
(3
=
o
=}
=
=}
f=
3
=1
£
QU
o

PM#/40065075:

An affiliate of the .
American Water Works Association \\ . . ‘ walggrdsrg‘{li?nnment
and the Water Environment Federation ‘ ~American Water Works Association R oaens




A Revolution in PVC Toughness & Flexibility

REDUCE INSTALLATION COSTS

Belicat e g ZX Stronger
REDUCE DPERATING CODSTS
EAK ekt o iaiaj tasiag DG SR, 2 iitariod bt Senowt pliuble 3X Tougher
[...]
to travel to ACE from Halifax, with
stops along the way as required.
At $200, and including meal and
registration incentives provided by
AWWA, you can save $600 on the
cost of travelling to ACE.

ACE14 presents solutions to water utility challenges and offers more than 30 new and
emerging topics to address and support utility needs. The four-day professional program
will provide comprehensive support for drinking water and combined utilities under

these subject areas:

For a full agenda, visit www.awwa.org/ace14

18 | GO#FLOW | Spring 2014

click HERE to return fo Table of Contents



Join the ACWWA bus to ACE in Boston
Save on travel... only $200 per person

(transportation only)

BOSTON, MASSACHUSETTS - JUNE 8-12, 2014
> ACE"
Water Works

Association ANNUAL CONFERENCE & EXPOSITION

RIDERS’ DISCOUNT

Savings of $75.00 or more on full-conference registration without President’s reception.

An Expo Café Lunch ticket for all attendees on the bus (registration type does not matter).
Please note: All full-conference attendees receive one lunch ticket on Monday or Tuesday.
For the full-conference attendees, this would be an additional ticket.

AWWA discount code will be provided with bus registration confirmation.

Deadline to register for the ACWWA bus: April 30, 2014

Name:

Company:

Mailing Address:

City: Province: — Postal Code:

Phone: Fax: Email:
Payment Method: [ ] Mastercard [ ]Visa [ ]Cheque

Name On Card:

Card Number: Expiry:

Signature:

Leaving Halifax on Saturday, June 7 at 8:00 p.m. and arriving in Boston on Sunday, June 8 at 8:00 a.m.
Leaving Boston the evening of Wednesday, June 11.
Several pick-up and drop-off locations on route.

Bus features:
*Outlets for plugin  *AC/heat *Washroom *Tray tables *Seat recline *55 Passengers

Cheques should be made payable to:

ACWWA

PO Box 41002 Dartmouth, NS B2Y 4P7

For more information, please phone 902-434-6002 and speak with Clara Shea.
Fax: 902-435-7796

Spring 2014 | GO%RFLOW | 19

click HERE fo retun fo Table of Contents



2014 CANADIAN WATER FORUM

AWWA Annual Conference | Boston, Massachusetts-| Monday, June 9 | 5:30 p.m. - 7:30 p.m.

-
L]

L]
L
“heers Faneauil Hall ‘?"3 Water for People — Canada
One Faneuil Hall Marketplace ) ﬂ ERET R T e L

=T M

LY ]

l-i-

&

The Canadisn Water Forum i atmﬁgaﬂﬁqﬂamﬂamucmmmﬂﬂwﬁﬂhnﬁiﬁmﬂﬂnﬂmm.m
vears event will be hosted at the Cheers Fanewl Hall in Bogton and B sponsored by the A8WA Canadian Affairs Committes and tha
five Canadisn Sectiona. The tickest price includes hors d'oewsres snd two drinks and s & benefit event for Water For People — Canads.

CANADIAN WATER FORUM

DATE: June 8, 2014 CITICKRETES & $45.00 BEACH US or Canacian gndicato quanity requesied)
LOZATION: Cheers Faneauil Hall L[] 10 MCKETS & $450.00
Oine Fansuill Hall Marketplacs
Mpfe: 55500 at the door
PAYMENT METHOLD: Mare cheque payabile to:
OChegue AN,
Ovisa Bow 41002 Dartmouth, NS BZY 4P7
[ kMasterCard Fax: 802-435-T786
hama:
Company:
Maling Address:
City: Prowvimce: ______ Poatal Code:
Phone: Fam: Email:
For Payment by Credit Card onby:
Card Mumber: Expiry Ciate:
Cardholdar Mame: Signeture:!

4 p S| et e 3{1_511: us online

v indumirad Spray Pamt & Sard Slaxi Eooipemand
= inchatrisd &r Sy and fic Filration

10 Ferpueon Anad, Darimaousth, Hovs Seotia, Cameche, B8, &801;
Phuzman: 02 4582 B0E; Toll Fres: 300- 1651500
P HH -8 5150, emat e sounecs

PEPEL: Conbat Lusw Oeleranty ol &% Delrharsy Fiue doleem

95 Milerdart Bivd ., Darpps, K8, £148 STE; Phone: 20615 F-2800;
ol Frwm: EEE-BE4- FELT; prrunl: ubedihars raca

TS WWW. CICWO CA

ick HERE ‘o mafim: o fotiio of Coriarts



Residuals reinv%%g%%ing Oppormmty

and Residuals Conference

7t Canadian Biosolids
Wall Centre, vancouver, BC

June 4-7, 2014 Sheraton

Register now!

Learn about the

technology, research,
policies, legislation,
and case studies behind
successful biosolids and
residuals management
in Canada.

Delegate:
$569 / $669
(member / non-member’
Student:
$299

o Ricaldi & Tourism Vancouver

View the schedule and re

Photos: SYLVIS, Maurici

gister at www.bcwwa.org

Organized by:
y: In collaboration wi b 3
with: o"¢ BESEaU
® Environnement

@ BCWWA \..i}l \J
= i
: O WAES L P ST AT l W .
B ATOCANGH ater Environment

BC WATER & WASTE ASSOCIATION
Association of

Ontario



WE ARE

Bllvlexx

BioMaxx Wastewater Solutions is a proud Canadian company revolutionizing
the wastewater industry by providing safe, efficient and cost-effective solutions

to all aspects of wastewater treatment. \We are Canada’s leading green
technology in H2S odour, grease & sulfide corrosion control. OQur full-
service team will surpass all of your customer service expectations.

O™ & ENliMmiM®" are specifically enginesred
to eliminate the formation of sulphides/H2S and FOG, are
non-hazardous and complete safe for the operator and the
environment.

Our complete wastewater treatment plant package systems

and customized DAF (diffused air flotation systems), provide fully
integrated solutions, significantly reducing/ removing TSS, TP, TKN,
BOD, CBOD and FOG DAF SYSTEM WWT PACKAGE PLANTS
while meeting all levels : '
of environmental L | o (e — 1
regulations. Put our L 1 | '"Emmmm Single-Source
Technology, Innovation, Car e
Experience and
Unparalleled Service to
work for you!

Solution
for all your

MADE IN CANADA SOLUTIONS FOR...

4 Odour and Corrosion Control Oxyur®™ Elimimn®"
& Automatic Wet Well Washing Systems

& Chemical Dosing Pumps

A Filters & Scrubber Systems

Y Design & Installation of Dosing Stations

& Complete Package WWT Plants & Components

A WWTP Repairs, Maintenance & Chemical Supply

ol 1eL: 604-940-5556
B'@Méxx ToL Free: 1.855.940.5556
— #1-7163 V: Way,
w A s T ENANSRNISSENLT  oN S Delta, B.céntlafg 1Na1y
The Evolution of Wastewater www.biomaxx.ca




Located northeast of Montreal, Canada, the
city of Terrebonne needed to upgrade its wa-
ter treatment plant to increase capacity and
meet environmental regulations. The plant
is the last drinking water intake of the many
cities along the Riviere des Milles-Iles (River
of the Thousand Islands). Given the effluent
waters from the cities upstream, the plant
needed a treatment process that ensured
optimal water quality.

First established in 1861, the Ter-
rebonne treatment plant has evolved
tremendously in recent years and
has required new infrastructure to
serve the constantly growing popula-
tion. Today the RAIM treatment plant
(La Régie d’aqueduc intermunicipale
des moulins) distributes high-quality
potable water to 125,000 users in the
cities of Terrebonne and Mascouche.

Efforts to modernize and expand the
plant began in 2008, and involved the
addition of a new state-of-the-artin-
novative multi-barrier process to treat
the water. Due to constantly changing
waters coming from the Riviére des
Milles-Iles, a multi barrier approach
was required to ensure that the drink-
ing water met the high standards in
place. The combination of ozone and
UV disinfection was an integral part of
the plant’s new treatment process.

Running smoothly since its comple-
tion in 2011, the plant now has a capac-
ity of 120,000 m?/d, allowing RAIM to
serve more than 250,000 consumers in
the fifty years to come.

A successful multi-barrier process
While only minor civil work was
required, the upgrade was a sound
investment for RAIM in collaboration
with the partnering municipalities.
The ozone solution helps lower
operating expenses and energy
consumption (see below), and the
UV disinfection solution surpasses
environmental requirements.

The log reduction for cryptosporidi-
um, giardia, and viruses are regulated

click HERE fo return fo Table «

Martine C. Warda, BComm, Market Manager, Treatment, Xylem Inc.

tobe 2, 5, and 6 logs, respectively, but
at RAIM, the use of this multi-barrier
approach has led to the plant achiev-
ing log reduction levels far beyond
the indicated regulations. Given these
results, the plant has since established
its own objectives and benchmarks.
Gilles Comtois, Director of RAIM,
reported that, “The success of this
multi-barrier process is due to the
fine-tuning of the operators, but the
effectiveness of the UV disinfection
stage is also a major factor in surpass-
ing the required objectives by such a
wide margin.”

How the ozone and UV solution works

Water passing through the plant

using the new solution takes four

to six hours from intake to the final

treatment step. Here is how it works:

1. The process includes a grit removal
phase, followed by raw water
pumping of 160,000 m? per day and
three sand ballasted clarification
systems settling out suspended
matter from the water.

2. Two ozone generators oxidize
organic compounds, and 11
biofiltration basins digest the sugars
and eliminate micro-particles.

3. A UV disinfection step eliminates
pathogenic microorganisms and
feeds a 19,000m3 reserve stored in
three underground reservoirs.

4. Three pumping stations feed the
distribution network covering 35
kilometers serving the area’s needs.

The solution: ozone oxidation

The use of ozone following clarification
serves a number of purposes,
primarily to break down organics

into more simple and biodegradable
products, which are then readily
removed by subsequent treatment
steps such as biofiltration. An
additional benefit is that ozone breaks
down the heavy polymer used in the
flocculation step of the sand ballasted

clarifiers. This significantly reduces the
quantity of chemical products reaching
the biological filters, which helps to
prevent fouling and extends carbon
lifetime.

To ensure continuous flow and
supply to the residents, there are two
ozone generators at the facility, one in
constant operation and one on stand-
by. The ozone generators are fed by lig-
uid oxygen (LOX), housed outside the
plant, and servicing is performed two
times per year by the equipment man-
ufacturer. Using ozone at Terrebonne
results in efficiently oxidizing organics
and reducing chemical usage, which
provides for longer carbon lifetimes
and reduced wash frequency. This also
lowers operating expenses and reduces
the overall energy consumption at the
drinking water treatment plant.

The solution: UV disinfection
Ultraviolet (UV) disinfection is the
first step of disinfection performed
following biofiltration. As the filtered
water circulates through the UV
reactors, the UV light penetrates the
cell walls of bacteria and viruses to
permanently alter the DNA of the
microorganisms, rendering them
‘inactivated’ and unable to reproduce.
The consulting engineers on the
project selected ultraviolet disinfection
for its effective results and low
operating expenses.

Nine UV reactors are installed at
RAIM: five 32 lamp units and four 18
lamp units, all with automatic wipers
preventing fouling of the lamps. The
units installed are u-shaped closed-
vessel technology for water and waste-
water applications with capacity up
to 14.7MGD (55,000 m3/d), and a UVT
range of 80% to 98%.

Liquid chlorine residual is then
added as a second step of the disinfec-
tion process. Finally, the pH levels are
corrected to meet the required stan-
dards to the treated water. <&

Spring 2014 GO FLOW 23




BATTLING

In aging water infrastructure

Fred Reiff, P.E.

icrobes’ propensity
to attach to both
living and inanimate
surfaces improves
their likelihood of
survival and proliferation. They
produce a sticky material that
binds them together and anchors
them to the surface forming dense,
complex colonies of microorganisms
known as biofilm. Biofilms are very
common in nature!, especially on
water- and food-contact surfaces.
The interiors of almost all water
distribution systems eventually
develop biofilms that may harbor
pathogenic microbes and promote
metal pipe corrosion, scaling, and
sediment buildup. Biofilms can
discolor water or cause it to take
on disagreeable tastes or odors. As
the North American drinking water
infrastructure ages, biofilm control
has become a more pressing public
health concern.

A recent article in the American
Water Works Association journal,
Opflow?, notes that monitoring and
controlling biofilms is a sustainable
practice that helps water treatment
plant operators lower both capital
and operational costs, maintain
aesthetic water quality, and ensure
regulatory compliance. The article
describes several strategies used
to keep biofilms in check. These
consist of chemical and physical
methods briefly summarized below.

Battling Biofilms with Chemistry
A residual level of disinfectant is
essential to help control biofilms, but
disinfectant alone cannot penetrate
or dissolve a biofilm mass. Reducing

levels of nutrients in water can help
reduce biofilm growth. ‘Booster
disinfection’ could help maintain
disinfectant levels throughout the
water system and help remove
ammonia, which supports the
growth of certain bacteria. Changing
the disinfection method also could
be helpful in controlling biofilms.
Chloramines are commonly added
to drinking water as a secondary
disinfectant to protect water as it
journeys from the treatment plant
to the tap. More research is needed
to ascertain the effectiveness of
chloramines on biofilms?.

Physical Options

for Addressing Biofilms

Physical methods can be effective,
especially in addressing ‘mature,
well-developed biofilms. Flushing
water through pipes at high
velocities, for example, can help
remove biofilms from smooth pipe
interiors, such as PVC. Biomass
may be more difficult to address in
pipes with rough interior surfaces
or tuberculation. In those cases
more aggressive physical methods
are used to scour pipe interiors.
Pushing a flexible swab with an
abrasive outer coating (commonly
referred to as a pig) through a pipe
by means of hydraulic pressure is
one of the most common methods
employed to physically remove
scale and biofilm. Pigs are currently
available in various forms to serve
specific purposes including, but
not limited to, cleaning, scraping,
wiping, brushing, DVD inspection,
gauging, and batching. ‘Ice pigging’
is a recently developed technique

1 Biofilms even exist in the human body in the intestinal tract and as dental plaque.
2 Miller, R., Friedman, M., Koci, D. and Moore, R., “Biofilm Control: compliance,” Opflow, v. 39, no. 9, September, 2013.

Biofilm in a water pipe
Photo courtesy of Utility Service Group

that uses plugs of ice to scour
biofilm, scale, and sediment from
water main interiors. An advantage
of ice over conventional pigs is

that ice cannot become stuck in

a restriction in the pipe bore; it
simply melts in a relatively short
period of time.

Tackling Biofilm in

Aging Infrastructure
Drinking water quality is
influenced by many factors

You Can’t Put

Lipstick on This Pig

The term ‘pig’ may have initially been
used in reference to the filthy condition
of the emerging swab. Wikipedia
informs that it may have originated
from the squealing noise made

by early ‘pigs’ — bundles of straw
wrapped in wire — as they were forced
through pipe. Wikipedia also notes
that ‘pig’ has become a ‘backronym’
for ‘Pipeline Inspection Gauge’ or
‘Pipeline Intervention Gadget.’

3 Biofilm research is a priority at Montana State University’s Center for Biofilm Engineering where biofilm control measures are being studied as
well as beneficial applications of biofilms in industry, medicine and other areas.

24 | GOWFLOW | Spring 2014

click HERE to return fo Table of Contents



including the characteristics
of the source water, treatment
methods, and distribution system
characteristics. Older water
infrastructure is usually more
vulnerable to contamination
through leaks and breaks, which
increases the possibility of
pathogenic microbes such as
Legionella, Giardia and certain
amoeba—including possibly
Naegleria—entering and becoming
established in biofilms and being
released into the water supply on
an intermittent or ongoing basis.
Controlling biofilms is an
important step in delivering high-
quality water. Given the advanced
age of much of our nation’s water
infrastructure, it is becoming ever
more important. <&

Fred Reiff, P.E., is a retired official